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Characteristics of Medication Use in Older
People
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What is deprescribing




In which situations should it be considered?




What instruments are available to guide
deprescribing decisions?




What instruments are available to guide
deprescribing decisions?




Primary care clinician and communi
pharmacist perceptions of deprescribing
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Results

“Patient attitudes toward the medications they
take” (69%)

“Insufficient time available to spend with
patients and communicate deprescribing
recommendations” (58.6%)

“Difficulty to communicate directly with other

~ healthcare providers (e.g. subspecialists) about
deprescribing recommendations” (46.6%)
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“Difficulty to communicate directly with other
healthcare providers (e.g. subspecialists) about
deprescribing recommendations” (56%)

“Insufficient time available to spend with
patients and communicate deprescribing
recommendations” (49.6%)

“Lack of trust between healthcare providers and
pharmacists” (31.9%)

ians agreed that “Lack of education and training related to deprescribing
6) as well as “Lack of access to information in electronic health records” (26%

on, NG, et al. Primary care clinician and community pharmacist perceptions of deprescribing. J Am Geriatr Soc. 2021; 69: 1686-
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Clinical guideline updates that support deprescribing recommendations” (25.4% and

litators.

, JW, Harrington, NG, et al. Primary care clinician and community pharmacist perceptions of deprescribing. J Am Geriatr Soc. 2021; 69: 1686-
i.org/10.1111/jgs.17092
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vercoming barriers to deprescribing

anadian Deprescribing Network
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https://www.youtube.com/watch?v=0VY3_skkFJE&t=182s

deprescribing.org
Bruyere Research Institute and University of Montreal
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https://deprescribingresearch.org/network-activities/data-and-resources/irb-dsmp-repository/optimal-medication-management-in-alzheimers-disease-and-dementia-optimize/

National Institute on Aging:

US Deprescribing Research Network

Emx og

US Deprescribing Research Network

NETWORK ACTIVITIES RESOURCES MEMBERSHIP FOR PATIENTS

e
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Explore the US Deprescribing Research Network (USDeN)

Investigator Development Grant Opportunities Engaging Stakeholders
Working Groups Resources for Clinicians



https://deprescribingresearch.org/

National Institute on Aging:
US Deprescribing Research Network

General Approach and Stepwise Approach to Deprescribing

Useful, in-depth articles

* Reducing Inappropriate Polypharmacy: The Process of Deprescribing
« Review of Depre ing Pro and Development of an Evidence ed, Patient-Centred Deprescribing Process

Brief overview articles:
« Reducing Polypharmacy: A Logical Approach
Online learning modu nd videos

* Polypharm nd Deprescribing

« Educational Videos inicians

Guidelines on Potentially Inappropriate Medications in Older Adults

* American Geriatrics Society Beers Criteria
* STOPP/START Criteria

Framework for Decision-Making for Older Adults with Multiple Chronic Conditions

American Geriatrics Society consensus report

e Executive Summary
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https://jamanetwork.com/journals/jamainternalmedicine/fullarticle/2790390
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Clinical Scenario

Vital Signs and Lab Values

Wt. 58 kg, Ht 5'6"

*  BMP (today):

*  TSH{today): 2.1 mu/L

*  HbA,C (today): 7.6%

*  Vitamin B12 level (today): 422 pg/mL

MNa
K

Cl
co,
Glu

*  BP132/22 mmHg (sitting, L arm) BP 128/76 mm Hg (standing, L arm), P 81 bpm, RR 15, T 98.2°F,

133 mEqg/L
4.1 mEqg/L
103 mEg/L
27 mEg/L

130 mg/dL

Calcium, serum 9.1 mg/dL

BUN
SCr

16 g/dL
1.2 mg/dL

*  Fasting Lipid Panel (today): TC: 202 mg/dL, HDL 35 mg/dL, LDL 102 mg/dL, TG 160 mg/dL

Current Medications

Hydrochlorothiazide 25 mg by mouth daily
Lisinopril 20 mg by mouth daily
Atorvastatin 20 mg by mouth daily
Metformin 1000 mg by mouth BID
Glyburide 1.25 mg by mouth daily
Pantoprazole 40 mg by mouth daily
Escitalopram 10 mg by mouth daily
Zolpidem 5 mg by mouth daily at bedtime
APAP 500 mg po as needed for pain
Vitamin B, 500 mcg by mouth daily
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Proton Pump Inhibitor (PPI) Deprescribing Algorithr

Why is patient taking a PPI?

Indication still If unsure, find out if history of endoscopy, if ever hospitalized for bleeding ulcer or if taking because of chronic
unknown? MSAID use in past, if ever had heartburn or dyspepsia

v

+ Mild to moderate esophagitis or « Peptic Ulcer Disease treated x 2-12 weeks (from NSAID; H. pylori) * Barrett's esophagus

« GERD treated x 4-8 weeks + Upper Gl symptoms without endoscopy; asymptomatic for 3 consecutive days + Chronic NSAID users with bleeding risk
(esophagitis healed, symptoms « ICU stress ulcer prophylaxis treated beyond ICU admission - Severe esophagitis
controlled) « Uncomplicated H. pylori treated x 2 weeks and asymptomatic : Documented history of bleeding Gl ulcer

Recommend Deprescribing
- !

Strong Recommendation (from Systematic Review and GRADE approach)

Decreasg tD Lower dose {evidence suggests no increased risk in return of CDntln ue ppl

symptoms compared to continuing higher dose), or .
i ine 9 or consult gastroenterologist if

Stop and use Dn_demand {daily until symptoms stop) (1/10 patients may considering deprescribing

hawe return of symptoms)

Monitor at 4 and 12 weeks

If verbal: ' If non-verbal:
¥ . Heartburn « Dyspepsia i » Lossof appetite - Weight loss
+ Regurgitation - Epigastric pain : - Agitation

v

Use non-drug approaches Manage occasional symptoms If syrnptoms relapse:

« Avoid meals 2-3 hours before + Over-the-counter antacid, H2RA, PPI, alginate pm If symptoms persist x 3 - 7 days and
bedtime; elevate head of bed: (ie. Tums®, Rolaids®, Zantac®, Olex®, Gaviscon®) interfere with normal activity:
address if need for weight loss and « H2RA daily (weak recommendation - GRADE: 1/5 1) Test and treat for H. pylori
avoid dietary triggers patients may have symptoms return) 2) Consider return to previous dose

H,..— 0 deprescribingorg Bruyere“ OF)@n
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O deprescribingorg | Proton Pump Inhibitor (PPI) Deprescribing Notes

PPI Availability

Omeprazole
(Losec” ) - Capsule

Esomeprazole
{Nexium’ ) - Tablet

20 mg

Lansoprazale
{Prevacid® ) - Capsule

30 mg” 15mg

Dexlansoprazole
(Dexilant” ) - Tablet

30°ar 607 mg 30 mg

Pantoprazole
(Tecta”, Pantoloc” ) - Tablet

20mg

Rabeprazole
(Pariet” ) - Tablat

10 mg

Engaging patients and caregivers

Patients and/or caregivers may be more likely to engage if they understand the
rationale for deprescribing (risks of continued PP1 use; long-term therapy may
not be necessary), and the deprescribing process

PPI side effects

+  When an ongoing indication is unclear, the risk of side effects may
outweigh the chance of benefit

«  PPls are associated with higher risk of fractures, C difficile infections and
diarrhea, community-acquired pneumonia, vitamin B12 deficiency and
hypomagnesemia

«  Common side effects include headache, nausea, diarrhea and rash

Legend

a Non-erosive reflux disease
b Reflux esophagitis

¢ Symptomatic non-erosive
gastroesophageal reflux disease

d Healing of erasive esophagitis

+ Can be sprinkled on foeod

* Standard dose PPl taken BID only
indicated in treatment of peptic ulcer
caused by H pyfor; PRI should generally
be stopped once eradication therapy

is complete unbess risk factors warrant
continuing PPI (see guideline for details)

Tapering doses

+ Mo evidence that one tapering approach is better than another

+  Lowering the PP] dose {for example, from twice daily to once daily, or
halving the dose, or taking every second day) OR stopping the PPl and
using it on-demand are equally recommended strong options

«  Choose what is most convenient and acceptable to the patient

Key

GERD = gastroesophageal reflux disease

NSAID = nonsteroidal anti-inflammatory
drugs

H2RA = H2 receptor antagonist

5R = systematic review

GRADE = Grading of Recommendations
Assessment, Development and Evaluation

On-demand definition

Daily intake of a PPI for a period sufficient to achieve resolution of the
individual's reflux-related symptoms; following symptom resolution, the
medication is discontinued until the individual's symptoms recur, at which
point, medication is again taken daily until the symptoms resolve

WSTITAT O 6L
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O deprescribingorg | Antihyperglycemics Deprescribing Algorithm

YE'S - Atrisk of hypoglycemia (e.g. due to advancing age, tight glycemic - Experiencing, or at risk of, adverse effects from antihyperglycemic m
control, multiple comorbidities, drug interactions, hypoglycemia historyor - Uncertainty of clinical benefit (due to: frailty, dementia or limited
unawareness, impaired renal function, or on sulfonylurea or insulin) life-expectancy)
! } :
7 w CDntane
- Setindividualized A1C and blood glucose (BG) targets (otherwise - Address potential contributors to hypoglycemia . h I. .
healthy with 10+ years life expectancy, A1C < 7% appropriate; (e.g. not eating, drug interactions such as Antl }"PE"rg }'cemlc(s]
considering advancing age, frailty, comorbidities and time-to-benefit, trimethoprim/sulfamethoxazole and
AC < B5% and BG < 12mmol/L may be acceptable; at end-of life, sulfonylurea, recent cessation of drugs causing
L BG < 15mmol/L may be acceptable) (good practice recommendation) hyperglycemia - see reverse) J—h—@till at risk?)—b( NO j
Recommend Deprescribing Yes

¥ ¥
* Reduce dose(s) or stop agent(s)

- most likely to contribute to hypoglycemia (e.g. sulfonylurea, insulin; strong recommendation from systematic review and GRADE approach)  or other adverse
effects (good practice recommendation)

* Switch to an agent

« with lower risk of hypoglycemia (e.g. switch from glyburide to gliclazide or non-sulfenylurea; change MPH or mixed insulin to detemir or
glargine insulin to reduce nocturnal hypoglycemia; strong recommendation from systematic review and GRADE approach)

* Reduce doses

- of renally eliminated antihyperglycemics (e.g. metformin, sitagliptin; good practice recommendation) - See guideline for recommended dosing
\, »

¥

: )
H H - [TZD _ ne If hypoglycemia continues and/or adverse effects do not resolve:
MDI‘IItﬂr dall'y ﬁ:r 1 2 wee ks after each cha g upto 2 k.“:} = Reduce dose further or try another deprescribing strategy
For signs of hyperglycemia (excessive thirst or urination, fatigue) ~
For signs of hypeglycemia and/or resolution of adverse effects related to antihyperglycemic(s) If symptomatic hyperglycernia or biood glucase exceeds individual target:
Increase frequency of blood glucose monitoring if needed - Return to previous dose or consider alternate drug with lower risk of
hm C changes may not be seen for several months hypoglycemia y

o deprescribingorg Bruyereb _CIHR
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o deprescribingorg | Antihyperglycemics Deprescribing Notes

Antihyperglycemics and Hypoglycemia Risk

Engaging patients and caregivers

Some older adults prefer less intensive therapy, especially if burdensome or increases risk of
hypoglycemia
Patients and/or caregivers may be more likely to engage in discussion about changing targets or
considering deprescribing if they understand the rationale:

Risks of hypoglycemia and other side effects

Risks of tight glucose control (no benefit and possible harm with A1C < 6%)

Time to benefit of tight glucose control

Reduced certainty about benefit of treatment with frailty, dementia or at end-of-life
Goals of care: avoid hyperglycemic symptoms (thirst, dehydration, frequency, falls, fatigue, renal
insufficiency) and prevent complications [5-10 years of treatment needed)
Many countries agree on less aggressive treatment of diabetes in older persons
Reviewing options for deprescribing, as well as the planned process for monitoring and thresholds for
retumning to previous doses will help engage patients and caregivers

Alpha-glucosidase inhibitor Mo

Dipeptidy peptidase-4 (DPP-4) Mo

inhibitors

Glucagon-like peptide-1 (GLP-1) Mo

agonists

Insulin Yes (highest risk with
regular insulin and NPH
insulin)

Meglitinides Yes (low risk)

Metformin Mo

Sodium-glucose linked transporter 2 Mo

(SGLTZ) inhibitors

Sulfonylureas Yes (highest risk with
glyburide and lower risk
with gliclazide)

Thiazolidinediones (TZDs) Mo

Drugs affecting glycemic control

r

Drugs reported to cause hyperglycemia iwhen these drugs

stopped, can result in hypoglycemia from antihyperglycemic

drugs) e.g. quinalones (especially gatifloxacing,
beta-blockers (except carvedilol), thiazides, atypical
antipsychotics (especially olanzapine and clozapine),
corticosteroids, calcineurin inhibitors (such as cyclosprine,
sirolimus, tacrolimus), protease inhibitors

Drugs that interact with antihyperglycemics (e.g.
trimethoprim/sulfamethoxazole with sulfonylureas)

Drugs reported to cause hypoglycemia (e.q. alcohol, MADIS,
salicylates, quinolones, quinine, beta-blockers, ACEls,
pentamidine)

Hypoglycemia information for patients and caregivers

Older frail adults are at higher risk of hypoglycemia

There is a greater risk of hypoglycemia with tight control

Symptoms of hypoglycemia indude: sweating, tachycardia, tremor BUT older patients may not typically
have these

Cognitive or physical impairments may limit older patient’s ability to respond to hypoglycemia symptoms
Some drugs can mask the symptoms of hypoglycemia (e.q. beta blockers)

Harms of hypoglycemia may be severe and include: impaired cognitive and physical function, falls and
fractures, seizures, emergency room visits and hospitalizations

Tapering advice

Set blood glucose & A1C targets, plus thresholds for returning to previous dose, restarting a drug or
maintaining a dose

Develop tapering plan with patient/caregiver (no evidence for one best tapering approach; can stop oral
antihyperglycemics, switch drugs, or lower doses gradually e.g. changes every 1-4 weeks, to the minimum
dose available prior to discontinuation, or simply deplete patient’s supply)

Dases may be increased or medication restarted any time if blood glucose persists above individual target
(12-15 mmol/L) or symptomatic hyperglycemia returns
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HOW TO
DEPRESCRIBE
SLEEPING PILLS




o deprescribingorg | Benzodiazepine & Z-Drug (BZRA) Deprescribing Algor

Why is patient taking a BZRA?

Ifunsure, find out if history of anxiety, past psychiatrist consult, whether may have been started in hospital for
sleep, or for grief reaction.

* |nsomnia on its own OR insomnia where underlying comorbidities managed * Other sleeping disorders (e.g. restless legs)
For those = 65 years of age: taking BZRA regardless of duration (avoid as first line therapy in older people) + Unmanaged anxiety, depression, physical or mental
For those 18-64 years of age: taking BZRA » 4 weeks

condition that may be causing or aggravating insomnia
* Benzodiazepine effective specifically for anxiety
* Alcohol withdrawal

( Engage patiEI’]tE (discuss potential risks, benefits, withdrawal plan, symptoms and duration) J
|

Recommend Deprescribing Continue BZRA

+ « Minimize use of drugs that worsen
insomnia (e.g. caffeine, alcohol etc.)

TﬂpEl’ and then St{}p BZRA » Treat underlying condition

) ) ) ) ) _ _ « Consider consulting psychologist or
(taper slowly in collaboration with patient, for example ~25% every two weeks, and if possible, 12.5% reductions near psychiatrist or sleep specialist
end and/or planned drug-free days)

* Forthose = 65 years of age (strong recommendation from systematic review and GRADE approach)
+ Forthose 18-64 years of age (weak recommendation from systematic review and GRADE approach)

- Offer behavioural sleeping advice; consider CBT if available (see reverse)
- ‘L o If symptoms relapse:

) ) Consider

Monitor every 1-2 weeks for duration of tapering e * Maintaining current BZRA dose for 12 weeks, then

approaches to .
Expected benefits: manage continue to taper at slow rate

* May improve alertness, cognition, daytime sedation and reduce falls insomnia Alternate drugs

_ ) Use behavioral + Other medications have been used to manage
Withdrawal symptoms: approaches insomnia. Assessment of their safety and
and for CBT effectiveness is beyond the scope of this algorithm.

(see reverse) See BZRA deprescribing guideline for details.
J o\

» Insomnia, anxiety, irritability, sweating, gastrointestinal symptoms
(all usually mild and last for days to a few weeks)

- S I Thits algorithm and accompanying advice support recommendations in the KICE guidance on the use of zaleplon,
or transiate without permis zoipidem and zopicione fior the shant-term management of insomnda, and medicines optimisation. Mational
r@[ 'QTE,;I‘ o L 4l al B instituie for Health and Care Excellence, Febnsary 2015
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o deprescribingorg | Benzodiazepine & Z-Drug (BZRA) Deprescribing Notes

BZRA Availability

Alprazolam (Xanax®) ' 0.25 mg, 0.5 Mg, 1 mg, 2 mg

Bromazepam (Lectopam®)’ 1.5 mg, 3 mg, 6 mg

Chlordiazepoxide © 5 mg, 10 mg, 25 mg

Engaging patients and caregivers

Patients should understand:

* The rationale for deprescribing (associated risks of continued BZRA use, reduced long-term efficacy)

* Withdrawal symptoms (insomnia, anxiety) may occur but are usually mild, transient and short-term
(days to a few weeks)

* They are part of the tapering plan, and can control tapering rate and duration

Tapering doses

Clonazepam (Rivotril®) ' 0.25 mg, 0.5 Mg, 1 mg, 2 mg

Clorazepate (Tranxene®) © 3.75 Mg, 7.5 mg, 15 mg

Diazepam (Valium®) ' 2 mg, 5 mg, 10 mg

Flurazepam (Dalmane®) ¢ 15 mg, 30 mg

Lorazepam (Ativan®) ** 0.5mg, 1 mg, 2mg

Nitrazepam (Mogadon®) ' 5 mg, 10 mg

Oxazepam (Serax®) ' 10 mg, 15 mg, 30 mg

Temazepam (Restoril®) 15 mg, 30 mg

Triazolam (Halcion®) ' 0.125 mg, 0.25 Mg

Zopiclone (Imovane®, Rhovane®) ' smg, 7.5mg

Zolpidem (Sublinox®) * 5mg, 10mg

T=tablet, C= capsule, S = sublingual tablet

BZRA Side Effects

* BZRAs have been associated with:
« physical dependence, falls, memory disorder, dementia, functional
impairment, daytime sedation and motor vehicle accidents

* Risks increase in older persons

* No published evidence exists to suggest switching to long-acting BZRAs reduces incidence of withdrawal
symptoms or is more effective than tapering shorter-acting BZRAs

* If dosage forms do not allow 25% reduction, consider 50% reduction initially using drug-free days during
latter part of tapering, or switch to lorazepam or oxazepam for final taper steps

Behavioural management

Primary care: Institutional care:
1. Goto bed only when sleepy 1. Pull up curtains during the day to obtain bright light
2. Do not use bed or bedroom for anything but sleep exposure
(orintimacy) . Keep alarm noises to @ minimum
If not asleep within about 20-30 min at the beginning . Increase daytime activity & discourage daytime sleeping
of the night or after an awakening, exit the bedroom . Reduce number of naps (no more than 30 mins and
If not asleep within 20-30 min on returning to bed, no naps after 2 pm)
repeat #3 . Dffer warm decaf drink, warm milk at night
Use alarm to awaken at the same time every moming . Restrict food, caffeine, smoking before bedtime
Do not nap . Have the resident toilet before going to bed
Avoid caffeine after noon . Encourage regular bedtime and rising times
. Avoid exercise, nicotine, alcohol, and big meals . Avoid waking at night to provide direct care
within 2 hrs of bedtime 0. Offer backrub, gentle massage

Using CBT

What is cognitive behavioural therapy (CBT)?

* CBTincludes 5-6 educational sessions about sleep/insomnia, stimulus control, sleep restriction, sleep
hygiene, relaxation training and support

Does it work?

* CBT has been shown in trials to improve sleep outcomes with sustained long-term benefits

Who can provide it?
* Clinical psychologists usually deliver CBT, however, others can be trained or can provide aspects of CBT
education; self-help programs are available

How can providers and patients find out about it?
* Some resources can be found here: hitps://mysleepwell.ca/

©® Use freely, with credit to the authors. Not for commercial use. Do not modify or translate without permission.
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This algorithm and accompanying advice support recommendations in the NICE guldance on the use of zaleplon,
zolpidem and zopiclone for the short-term management of insomnia, and medicines optimisation. National
onail L € institute for Health and Care Excelience, February 2019
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